
Staff Report to the 
Planning Commission Application Number: 05-0 145 

Applicant: City of Watsonville 
Owners: City of Watsonville, Tom Mine & 
Sons 
APN’s: 052-571-01,-8,-09,052-581-12 

Agenda Date: October 26,2005 
Ageuda Item #: 8 

Time: Afier 9:OO a.m. 

Project Description: Proposal to modify the City of Watsonville’s Wastewater Treatment Plant 
(WWTP) to accommodate a tertiary-level treatment Recycled Water Facility (RWF), which would be 
used solely for the provision of treated wastewater for supplemental irrigation in coastal portions of 
the Pajaro Valley. 

Location: Located at the end of Panabaker Lane, off West Beach Road, at 401 Panabaker Lane in 
Watsonville. 

Supervisorial District: Second District (District Supervisor: Pine) 
[...]
REVIEN ON APRIL 13,  2005 BY JIM G SAFRANEK ========= 

UPDATED ON A P R I L  13, 2005 BY JIM G SAFRANEK ========= 

UPDATED ON MAY 11, 2005 BY JIM G SAFRAAEK ========= 

---- 
--I------ 

NO COMMENT 

NO COMKENT 

NO COMMENT 

--------- --------- 

--------- --------- 



I , 

Project Description 

The City of Watsonville owns and operates a wastewater treatment plant located 
at 401 Panabaker Road. in Watsonville. The plant is situated off of Beach Road, 
adjacent to the Pajaro River. The plant currently treats approximately 7 million 
gallons per day or 8,000 acre feet per year of wastewater to secondary standards 
which is then discharged to the ocean. The City plans to construct needed 
improvements to the wastewater treatment plant to achieve tertiary levels of 
treatment. Approximately 4,000 acre feet per year of highly treated effluent will 
then be delivered to the $ajar0 Valley Vlater Management Agency for distribution 
to coastal farmers in order to reduce over pumping of the groundwater basin and 
reduce seawater intrusion. 

In order to construct the needed improvements it is necessary for the  City to 
acquire additional land adjacent to the current wastewater treatment plant (APN 
052-571 -08). The City has purchased two parcels APN’s 052-571 -05 and 052- 
581 -01 (2036 acres). A portion of these parcels (4.29 acres) is to be combined 
with APN 052-577-09 (28.29 acres). A poition of this  revised parcel (14.48 
acres) will then be combined with 052-571 -08 (22.24 acres). In addition (I 5.61 
acres) of APN 052-571 -0-l is to be combined with APN 052-571 -08. 
Approximately 3 acres of this merger is for the  water recycling plant and the 
remainder (12.61 acres) is io be used for public access along the  Pajaro River. 
After- the lotline adjustments are completed the  City will then trade the  remainder 
of APN’s 052-571-05 and 052-581-01 for that portion of parcel APN 052-571-09 
that was merged with APN 052-571-08. 

The net result is to add approximately 10 acres of land to the  actual plant site for 
constructing the water recycling facilities. In addition, approximately 20 acres of 
land along the Pajaro River will be used for public access. 

After the lotline adjustments are completed, the City will then submit an 
application to LAFCQ for annexing the  portions of APN 052-571-08 that are 
outside the city limits of Watsonvilie. Upon completion of the annexation, the City 
will then process a local coastal plan amendment placing all of APN 052-571-08 
within the City’s local coastal plan. The City will then acquire the required 
permits for the construction of the water recycling plant and Pajaro River public 
access projects. It is anticipated that the  water recycling project will be 
completed and supplying water to farmers during the 2007 irrigation season. 







-.- 

Parcels to be annexed 



I 



Leaf Lettuce 

c auliflo W e r  

Other Vegetables 

Raspb en-ies 

Apples 

I999 

4430 
31578 

3634 
3833 

1456 
3655 

698 
2 87 

2750 
3720 

457% 
a 8745 

3182 
4547 

2808 

4580 
27624 

3069 
9775 

1,956 
5964 

5 12 
642 

2542 
4818 

1171 1 
25964 

2977 
293 1 

2081 

3906 
27859 

3222 
7690 

1757 
5560 

485 
552 

2080 
4776 

1627 
2760 4 

2975 
4218 

2002 

3 586 
29952 

2158 
6840 

i 479 
901 16 

296 
767 

2973 
5000 

2514 
25837 

2756 
3323 

2803 

2548 
4313 

2952 
4672 

413 
3 79 

2900 
5UOQ 

2074 
5 1455 

2800 
3832 



Technical Memorandum 
- ~~ 

Watso nvi I le Recycled Water Facility 

Subject: Site Elements Description 

Prepared For: 

Prepared by: 

Reviewed by: 

Steve Palrnisar,o, Bob Geyer (City of Watsonville) 

Matt Van Home (RMC) 

Marc Nakamoto, 'Dennis Gellerman, Lidia Gutierrez (RMC) 

Date: August 19, 2005 
I 

Reference: 039-003 

Overview of the Recycled Water Facility 

P V W A  is the regional agency in charge of ensuring long term supply of water for the Pajaro Valley 
Region. The valley has been experiencing seawater intrusion in some of the aquifers near the coast, due 
to overdraft in the basin. In order to help preserve water supply for all the interests in the valley, 
including agricultural, PVWMA developed the BMP to identify a variety of projects to au,ment the 
area's water supply and reduce impacts of seawater intrusion caused by over pumping the aquifers. One 
of the initial projects identified in the plan is the joint development of the Recycled Water Facility (RWF) 
with the City of Watsonville, which will allow the City's wastewater treatment plant to treat a portion of 
the effluent at a tertiary level, This process will supply approximately 4,000 acre-feet of recycled water 
per year to local farmers for crop imgation, which will allow a reduction in the existing groundwater 
pumping in the areas affected by seawater intrusion. The project does not increase capacity of the plant, 
but will reduce discharge to the Monterey Bay National Marine Sanctuary. The environmental impacts of 
the project were evaluated under CEQA in an Environmental Impact Report (EIR) (PVWM,4 2002) and 
under NEPA in an Environmental Impact Statement (EIS) (US Bureau of Reclamation 2003). 

The Watsonville Area '-Water Recycling Project (WAWRP) is a joint project by the City of Watsonville 
(City) and the Pajaro Valley Water Management Agency (PVMIMA) to deliver a reliable, water supply to 
agricultural users in the coastal zone of the Pajaro Valley. The project was selected to develop a 
sustainable and reliable water supply to offset the over-pumping of the groundwater basin and to 
minimize the fbture demand from imported supplies. The recycled water will be used for agricultural 
imgation in the coastal zone, where typical crops include strawberries, row-crop vegetables and other 
edible food crops.. Strawberries and some of the other crops grown in the area are sensitive to the salinity 
in the water used for irxigation. The City and PVWMA, in coordination with area growers and 
landowners, developed a project water quality objective. The objective is to deliver a reliable water 
supply with a total dissolved solids (TDS) concentration of approximately 500 mg/L. 

The recycled water will have an estimated TDS concentration of 800 - 900 mgL and, therefore, requires 
either blending with a water supply of higher quality or additional treatment to achieve the water quality 
objective. The project was Originally planned and designed to provide a blend supply to achieve the 
dilution necessary, The blend supply would be a combination of imported supplies and water from 



Watsonville Recycled Water Facility . 
Site Elements Description 

supplemental groundwater wells. However, due to financial and legal constraints, construction of the 
iniport pipeline has been delayed. If the pipeline is never constructed, it would have a si,anificant impact 
on the overall quality of the delivered water as the pipeline water is necessary to provide dilution for the 
higher level salinity in the recycled water. If the low salinity import supply is not developed, an 
alternative means of mitigation for the salinity levels in the recycled water will be required. It is 
reconmended that the RWT be designed and constructed to accommodate desalination 
(microfiltratiodreverse osmosis) to the treatment process to reduce the salinity in the recycled water io 
acceptable quality, if necessary in the future. 

Also, without an import supply to help meet demands in the valley, the use of the recycled water supply 
wouid have to be maximized. This could be accomplished through groundwater recharge of the recycled 
water during the non-irrigation season. This would require additional treatment to remove the nitrates 
prior to groundwater recharge. It is recommended that the RWF be designed and constructed to 
accommodate nitrificarion and denitrification facilities to the treatment process, if necessary in the future. 

The RWF project is intended to supplement water supply for the agriculture industry, which has been 
identified by all the parties as important to preserve. 

Site Elements Description 
The following is a description of the various components of the Recycled Water facility, as shown on the 
attached site plan. 

Existinu Effluent Pump Station 
The Existing Effluent Pump Station is to be used as a diversion point to convey secondary effluent fiom 
the existing Wastewater Treatment Facility (WWTF) to the tertiary treatment process at the Recycled 
Water Facility (RWF). Ths is an existing structure that will have two new pumps added to it in space 
previously allocated for future expansion. 

Phase I Equalization Storage Tank 
An existing unused sludge digester tank, located near the Effluent Pump Station will be used for flow 
equalization on the influent to the RWF. Flow equalization stores raw water when the WWTF flow 
exceeds the capacity of the R W ,  and returns that water when the WWTF flows are less than the RWF 
capacity. Flow equalization allows for the minimization of treatment process sizing by providing a means 
to mitigate the peak flows into the RWF. It also helps to provide more constant output from the RWF by 
releasing the peak influent flows during low influent flow periods thereby maintaining a higher miniinurn 
flow through the RWF. The size of the existing tank to be used for RW does not allow for full 
equalization, and results in variations in the RWF plant flows. 

Phase 2 Equalization Storage Tank 
This tank would serve the same purpose as the Equalization Tank but would increase the volume of 
recycled water produced and reducing the variation in RWF flows. 

Phase I Flocculating Clarifiers 
The flocculating clarifiers provide solids removal from the secondary effluent. The technologies under 
consideration use a ballasted system conjunction with chemical coagulation and flocculation to bind 

e 



Watsonville Recycled Water Facility 
Site Elements Description 

\ i  1 
small suspended solid particles together, fonni g a 1 g ~ ~ ~ ~ ~ - t o * H s ~ ~ ~ s e t t l e  out and 

is returned to the existing WWTF solids processing units for digestion, dewatering, drying and ultimate 
disposal. The flocculating clarifiers are sized to produce treated water at a flow rate of 7.9 million gallons 
per day (mgd). 

be removed. These units produce a product wa 'w er stream that is sent to the filters and a sludge stream that 

Phase 2 Flocculating Clarifiers 
The future flocculating clarifiers will provide for increased recycled water production. The hture units 
would add 50% of the Phase 1 capacity, 3.95 mgd, to the overall process capacity. 

Phase I Filters 
The filters provide additional solids removal and polishing for the treated wastewater. The selected 
technology utilizes a woven cloth panel to provide a bamsr for the treated water. The filtered particles 
and the carrier water will be returned to the influent of the flocculating clarifiers for re-treatment while 
the product water is conveyed to the disinfection facilities. The filters are sized to produce treated water 
at a flow rate of 7.7 mgd. 

Phase 2 Fiiters 
The future filters will provide additioiial recycled water production. 

Phase 7 UV Disinfection 
The disinfection facilities provide bacterial and viral inactivation to provide a water supply that will meet 
the public health criteria. Ultraviolet (UV) lamps have been chosen as the preferred disinfection 
technology. The lamps operate by producing light at a wavelength that has been proven to provide 
maximum inactivation of harmful virus or bacteria initially present in the treated wastewater. The 
disinfection facilities will be constructed with two channels for lamp installation, one of whch will be 
populated in the project to provide up to 7.7 mgd of disinfection. The second channel would be populated 
in the future to increase the disinfection capacity of the facility. 

Phase I Distribution Pump Station 
Tne distribution pump station will serve to convey the disinfected tertiary recycled water from the RWF 
to the distribution system. A series of four pumps, with capabilities for two additional pumps, pressurize 
the water to allow for use throughout the distribution system. In addition, two smaller pumps, with 
expansion capability for one additional pump, provide recycled water for in-?lant uses such as sludge 
processing, process wash-down, and on-site irrigation. The capacity of the distribution pumps is 13.5 
mgd, expandable to 16.9 mgd, whde the in-plant use pumps can initially provide 1.3 mgd of flow, 
expandable to 1.95 mgd in the future. The distribution pump station is also sized to provide 
approximately 0.3 million gallons of storage for the fully treated water. 

Phase I Cleatwell Storage Tank 
The clearwell storage tank is sized to hold 0.5 million gallons of treated water. C l ewe l l  storage allows 
the RWF to continue production during periods of the day when recycled demands are low. As currently 
sized, the RW users will need to adhere to demand schedule which requires considerable cooperation 
among the many growers. 

Phase 2 Clearwell Storage Tank 
The future clearwell storage tank would 'provide more recycled water production, and allow for more 
variation in RW demand and allow the growers to have water on a less restrictive schedule. 

August 2005 F 



Watsonville Recycled Water Facility 
Site Elements Description 

Phase I Chemical Facility 
Tertiary treatment using the selected processes requires several chemicals, mostly to enhance the solids 
removal through the flocculating clarifier process. The chemical facility includes storage and feed 
facilities for a coagulant, a coagulant aid, a polymer and sodium hypochloiite. The sodium hypochlorite 
is used for occasional process maintenance and cleaning. 

Phase I Eiectricai Building 
A set of transfoi-niers, motor control centers and electrical panels will be located in a central electrical 
building. T h s  building is designed to serve the both current and fkiture facilities. This building will also 
serve as a junction point for the control wiring prior to it being sent to the Operations Center Facility for 
monitoring , 

Phase d Operations Center Facility 
The Operations Center Facility will contain an operation and maintenance wing, a laboratory wing and a 
lixker wing. The facility will house the City of Watsonville WWTFRWF staff, the Pajaro Valley Water 
Management Agency (PVWMA) distribution system staff. The laboratory will b e  state certified for 
analysis of wastewater and recycled water quality parameters. 

Phase I Sfudqe Dr\/inu Bed 
The sludge drying bed is planned to handle the increase in sludge production as a result of the flocculating 
clarifier process. 

Existinq WWTF Access Road 
Panabaker Road is the existing access to the WWTF. 

RWF Access Road 
The new RWF will have only limited access from Panabaker Road. The new access road for the R W  
will allow delivery truck? staff, and public access to the RWF site. 

Main Gate 
The main gate on the RWF access road will be open during noma1 business hours to allow public access 
to the operations center parking area and the Pajaro River Levee Trail. There is an additional gate to the 
treatment area that will be operated by intercom or access card to prevent unauthorized access. 

Levees 
For flood protection, a system of levees will be built around the RWF site. The height of the levees is 
based on a flood study, The sludge diying bed will be surrounded by levees matchmg the height of the 
levees surrounding the existing WWTF. 

Public Access Levee Trail 
To provide public access to the Pajaro River, a trail will be constructed from the southern end of the 
parking area. This trail will include a lookout platform near the river and interpretative signage along the 
way. 

‘i 

Phase 2 Anoxic Basins (Denitrification) 
This process would be needed to use recycled water for groundwater recharge. The anoxic denitrification 
basins utilize specific bacteria and non-aerated conditions to convert nitrate into nitrogen gas. The basins 